KEITH

WALKING FLOOR India

www.keithwalkingfloor.in

RUNNING FLOOR I1® DX-

9907201

PARTS CATALOG

©2026 KEITH Manufacturing Co. All Rights Reserved. KEITH, KEITH logo and WALKING FLOOR are registered trademarks of KEITH
Manufacturing Co. Equipment manufactured by KEITH Manufacturing Co. is protected by numerous patents both domestic and foreign.

Released: 2026-03-05 DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Table of Contents

Contact Information - KEITH Manufacturing Co. .. ..o ] i
S IVICE I O IO et i
SAMBIY . DECAIS ... 1
BT A S O M Y ettt 3
0SS DIV A S O IOy et 5
Hydraulic Tubes & Fittings (3.07 CYINAEIS) .. ..o 7
Hydraulic Tubes & Fittings (3.57 CYINTEIS) .. .o e 9
Cylinder Assembly - ORFS (POst.Jan. 2020). ... e 1
Cylinder Assembly - JIC (Pre Jan.. 2020). ... . e 13
CNECK VIV E AS S BN et 15
AGADET BlOCK A S B Iy e 17
Switching Valve Assembly & Threaded ROd ASSEMDIY e 19
Control Valve Assembly & Handle ASSemIblY e 21
Ball Valve ASS MY = Ul e 23
Fr Nt Sl A S I Y e 24
00 COMIDONEIILS o ettt 25

DOC06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Contact Information - KEITH Manufacturing Co.

KEITH WALKING FLOOR India Private Limited
Paragon 4B - 26

Phoenix Marketcity

LBS Marg, Kurla, Mumbai, Maharashtra 400070
Tel: +91-44-48526805

Email: Solutions@KeithWalkingFloor.in

KEITH Manufacturing Co.

World Headquarters - USA

401 NW Adler St.

Madras, OR 97741

Tel: 1-541-475-3802

Email: Sales@KeithWalkingFloor.com

Not all parts or services available in all regions. Some components may only be sold assembled or in
kits. Contact your regional office for information on available parts and services.

Service Information

» Use hydraulic oil or Vaseline to lubricate seals. Do NOT use grease.
* Do NOT use Teflon tape on any hydraulic components.

* When welding on drive frame, ground specifically to what you are welding on, otherwise it can short
across component assemblies damaging seals and gaskets.

» KEITH sells flow meters, pressure testers for troubleshooting and several tools to aid in rebuilding
components and drives.

Please have the following information readily available before contacting KEITH for support:
* Model Number (Located on the Serial Plate of the drive unit)

e Serial Number (Located on the Serial Plate on the drive unit)

*  Quantity & length of floor slats

* Vehicle make and unit installer

DOC06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Safety Decals

Safety Decal
Placement
Cuide # 84804321
—
Old - 2019 2020 - Future Kir | ox Ru K
(Worded) (Wordless) —_— #84804333
A comvideirs @ : A Dﬁ @ @Vl&m 1 | 84804311 1
Pinch point &
Ax\ S @ @@ ‘_év’ 2 |84804312 4
BURIAL v 3 [ 84804313 2
STAY CLEAR @ & A‘_Kz{)' \
4 | 84804314 2
5 | 84804315 2
6 | 84804316 2
MWARNING &
@—a‘g}‘iiﬂgm @ ® /‘m 7 | 84804317 1
@ ‘ BURIAL ‘ ® 8 184804318 1
DO NOT ENTER
9 (84804129 1

1 DOCO06341 Rev |



PARTS CATALOG

RUNNING FLOOR II® DX-i

Safety Decals

Safety Decal

Truck/Trailer

Placement
Guide # 84804321
—
Old - 2019 2020 - Future '?(‘?le g)f ”R'\ﬁczt
(Worded) (Wordless) —_— 484804333
Controls on
Right Side of | 10 | 84803906 1

Controls on
Right Side of
Truck/Trailer

10 | 84804130

DOCO06341 Rev |




PARTS CATALOG RUNNING FLOOR II® DX-i

Frame Assembly
Drive serial number must be provided to determine actual part numbers.

Bolts going into
8 aluminum nut bar
7 _ require anti-seize
A LB8060

- 2
9
et
e 10
10350201 = :.4 11
. 12
‘.\ ’ 4
Q- - 0883301
A 12
' 10
9

3 DOCO06341 Rev |



PARTS CATALOG

RUNNING FLOOR II® DX-i

Frame Assembly

ID # Qty P:;rot”# Pi?t”# Description
- (1) |1 09883301 | 10350201 |Drive Frame Assembly (Includes items 1-12)
- 1 - - Drive Frame Welded
1 2 01173102 Nut Bar, Threaded, 5.00" CC, R2, Metric
2 2 | 09907901 | 10350901 Cross-Member, KRFII, 5.0 CC, DX-i
3 2 06040301 Cross-Drive Support Member w/Bearing
4 1 | 10388701 | 09907801 Assembly, Valve Mount Tube, DX-i
5 1 | 10544201 - Ball Valve Mount Bracket
6 16 87008520 Bolt Hex GR10.9 10mm x 40mm
7 16 86554001 Washer Flat 3/8 SAE
8 16 87102000 Nut Hex Nylock 10mm
9 4-6 87008500 Bolt Hex GR10.9 10mm x 30mm
10 | 4-6 87076000 Washer Flat 10mm
11 | 4-6 87076500 Washer Lock 10mm
12 | 4-6 87101500 Nut Hex 10mm

4 DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Cross-Drive Assembly
Drive serial number must be provided to determine actual part numbers.

Shoes

9898707

5 DOCO06341 Rev |



PARTS CATALOG

RUNNING FLOOR II® DX-i

3.0”

3.5”

Cross-Drive Assembly

ID# Qty Part # Part # Description
- (1) 09898707 10350416 Cross-Drive Set 21 Slat 5.0” Cylinder Center (Includes items 1-2)
1@ 2 09898708 10350417  Cross-Drive #1 & #3
20 1 09898709 10350418 Cross-Drive #2
3 6 03910501 03910601 Clamp Lower Cross-Drive (sold separately)
4 12 86559090 86559090 Washer 5/8” Nordlock (2 PCS=1) (sold separately)
5 12 87017880 87018510 Bolt Hex Patchloc CL10.9 (M16x100mm, M16x120mm) (sold separately)

@ Part numbers and descriptions vary based on drive configuration and application.

6 DOC06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Hydraulic Tubes & Fittings (3.0” Cylinders)

Profiles vary based on drive configuration.
Drive serial number must be provided to determine actual tube part numbers.

Front of Trailer

DQOORTIDNOOIC

ht Side
9pIS UaT

Ri

Adapter’
Block

Control
Valve*

(e ea)e7) SMIG2(7)(1) (6)(2)(=2

Ball Valve

e
10385401

Rear of Trailer

View Looking Up From Underneath

DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Hydraulic Tubes & Fittings (3.0” Cylinders)

ID# Qty Description
50 24  BOLT SOCKET HEAD CL12.9 8SMMX110MM
51 24  WASHER LOCK HIGH COLLAR 5/16" ZINC
52-1 1 HYDRAULIC TUBE ASSEMBLY, #52-1
52-2 1 HYDRAULIC TUBE ASSEMBLY, #52-2, JIC, DX-I, KRFII 3.00
53-1 1 HYDRAULIC TUBE ASSEMBLY, #53-1, JIC, DX-I, KRFII 3.00
53-2 1 HYDRAULIC TUBE ASSEMBLY, #53-2, JIC, DX-I, KRFII 3.00
54 1 HYDRAULIC TUBE ASSEMBLY, #54
55 1 HYDRAULIC TUBE ASSEMBLY, #55
56-1 1 HYDRAULIC TUBE ASSEMBLY, #56-1
56-2 1 HYDRAULIC TUBE ASSEMBLY, #56-2, JIC, DX-I, KRFII 3.00
57-1 1 HYDRAULIC TUBE ASSEMBLY, #57-1
57-2 1 HYDRAULIC TUBE ASSEMBLY, #57-2, JIC, DX-I, KRFII 3.00
58 1 HYDRAULIC TUBE ASSEMBLY, #58
59 1 HYDRAULIC TUBE ASSEMBLY, #59
61 2 HYDRAULIC TUBE ASSEMBLY #61, 5.00" CC, FLARED ENDS
62 2 HYDRAULIC TUBE ASSEMBLY #62, 5.00" CC
63 16 HEXBOLT-M6x1x40
64 4 BOLT HEX GR8.8 6MMx55MM
65 4 NUT HEX NYLOCK 6mm
66 8 PLATE WELD STW-03 M6 X 1
67 10 COVER PLATE COP-03
68 4 CLAMP 1" TUBE 3100-PP
69 16  CLAMP 3/4" TUBE 3190-PP
70 2 12 R6X-S SWIVEL RUN TEE MJIC X FJIC X MJIC
71 8 12 HTX-S HYD UNION MJIC X MJIC
72 2 12 S6X-S SWIVEL BRANCH TEE MJIC X MJIC X FJIC
73 2 12 FF50X-S LONG STRAIGHT CONN. MJIC X LONG O-RING
74 8 12 F50X-S STRAIGHT THREAD CONNECTOR MJIC X M O-RING
75 2 12 39T3-S SWEPT ELBOW MJIC X 90 FJIC

8 DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Hydraulic Tubes & Fittings (3.5” Cylinders)

Profiles vary based on drive configuration.
Drive serial number must be provided to determine actual tube part numbers.

Front of Trailer

/Cylinder

54

g :

@ %

e o

O D

4
Adapter
Block

B T )

Rear of Trailer

10350331

View Looking Up From Underneath

DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Hydraulic Tubes & Fittings (3.5” Cylinders)

ID# Qty Description
50 24 BOLT SOCKET HEAD CL12.9 SMMX110MM
51 24 WASHER LOCK HIGH COLLAR 5/16" ZINC
52-1 1 HYDRAULIC TUBE ASSEMBLY, #52-1
52-2 1 HYDRAULIC TUBE ASSEMBLY, #52-2
53-1 1 HYDRAULIC TUBE ASSEMBLY, #53-1
53-2 1 HYDRAULIC TUBE ASSEMBLY, #53-2
54 1 HYDRAULIC TUBE ASSEMBLY, #54
55 1 HYDRAULIC TUBE ASSEMBLY, #55
56-1 1 HYDRAULIC TUBE ASSEMBLY, #56-1
56-2 1 HYDRAULIC TUBE ASSEMBLY, #56-2
57-1 1 HYDRAULIC TUBE ASSEMBLY, #57-1
57-2 1 HYDRAULIC TUBE ASSEMBLY, #57-2
58 1 HYDRAULIC TUBE ASSEMBLY, #58
59 1 HYDRAULIC TUBE ASSEMBLY, #59
61 2 HYDRAULIC TUBE ASSEMBLY #61, 5.00" CC, FLARED ENDS
62 2 HYDRAULIC TUBE ASSEMBLY #62, 5.00" CC
63 8 Hex Bolt - M6 x 1 x 40
64 4 BOLT HEX GR8.8 6MMx55MM
65 4 NUT HEX NYLOCK 6mm
66 4 PLATE WELD STW-03 M6 X 1
67 6 COVER PLATE COP-03
68 4 CLAMP 1" TUBE 3100-PP
69 8 CLAMP 3/4" TUBE 3190-PP
70 2 12 R6X-S SWIVEL RUN TEE MJIC X FJIC X MJIC
71 4 12 HTX-S HYD UNION MJIC X MJIC
72 2 12 S6X-S SWIVEL BRANCH TEE MJIC X MJIC X FJIC
73 2 12 FF50X-S LONG STRAIGHT CONN. MJIC X LONG O-RING
74 8 12 F50X-S STRAIGHT THREAD CONNECTOR MJIC X M O-RING
75 2 12 39T3-S SWEPT ELBOW MJIC X 90 FJIC

10 DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Cylinder Assembly - ORFS (Post Jan. 2020)

Drive serial number must be provided to determine actual part numbers.

Cylinder Replacement
Video Link

0K !"'!' '.|'l| 1
'Ig g, s o I'I'I @'l

Alternate Rod
End Design

10423501

Use hydraulic oil or Vaseline to lubricate seals.
Do NOT use grease!
Do NOT use Teflon tape!

Head Spanner Wrench

Barrel Pass Ring
for removing piston Piston Wrench Rod Nose Cone for
from barrel head installation

1 DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Cylinder Assembly - ORFS (Post Jan 2020)

ID# Qty P?;?t " P?;?t " Description
1 (3) | 10423501 | 10423601 |Cylinder Assembly (Includes items 2-23)
2 (1) | 10423301 | 10423401 Barrel Assembly - ORFS (Includes items 3-6)
3 1 10423101 | 10423201 Barrel Weld Assembly Cylinder
4 10604901 Cylinder Cross-Over Tube Assembly - OFS
5 84694048 10 C6LO-S 10-10 MORFS X FORFS SWIVEL 90 EL - ORFS
6 85766640 #10 Trap Seal
7 (2) | 02553201 | 02553301 Rod w/Piston & Head Assemblies (Includes items 8-23)
8 1 01791201 Rod 45mm wi/Block & Plate
9 (1) | 03808501 | 03811001 Head Assembly (Includes items 10-17)
10 1 06372501 | 06375501 Head Cylinder
11 2 84401205 PTFE Wear Ring Rod Cylinder 45mm (Blue)
12-1| 1 84400201 Buffer Seal Rod Cylinder 45mm
12-2( 1 w/Seal Buffer Seal Back-up Rod Cylinder 45mm
13-1| 1 84354200 Seal Rod Cylinder 45mm
13-2| 1 w/Seal Seal Backup Rod Cylinder 45mm
14 1 84426605 Wiper Rod 45mm
15 1 84384200 | 84384600 O-Ring (232, 236) BUNA 90
16 1 84392400 | 84392800 O-Ring Backup (232, 236) BUNA 90
17 1 03812102 | 03812104 Lock Wire Head Cylinder
18 | (1) | 03808101 | 03810901 Piston Assembly (Includes items 19-22)
19 1 02564801 | 02553601 Piston Cylinder
20-1| 2 84353600 | 84353800 Seal Piston Cylinder
20-2| 2 w/Seal w/Seal Seal Backup Piston Cylinder
21 1 84404600 | 84404800 Wear Ring Piston
22 1 86650400 Pin Drive Lock 3/16" x 1/2”
23 2 86654310 Alignment Locating Dowel Pin 10 mm x 20 mm
-@ 1 06528901 | 06529001 |[Seal Kit Cylinder Metric (Includes items 6, 11-17 & 20-22)
- - 03572201 | 03572202 | Barrel Pass Ring
- - 06504301 Head Spanner Wrench - for Round Hole Style Head
- - 04190201 Rod Nose Cone (45 mm =1.772")
- - 06354201 | 05808301 [ Piston Wrench

@ Seal kit includes all necessary items required to rebuild the entire cylinder. It does not include items such as the Barrel,
Tubes & Fittings, Rod, Head or Piston.

12 DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Cylinder Assembly - JIC (Pre Jan. 2020)

Drive serial number must be provided to determine actual part numbers.

Obsolete Design

04567901
Obsolete
Use hydraulic oil or Vaseline to lubricate 045'60801
seals. Do NOT use grease! #4 Straight Tubes

Do NOT use Teflon tape!
TOOLS

Head Spanner Wrench

Barrel Pass Ring
for removing piston
from barrel

Piston Wrench Rod Nose Cone for
head installation

13 DOCO06341 Rev |



PARTS CATALOG

RUNNING FLOOR II® DX-i

Cylinder Assembly - JIC (Pre Jan 2020)

ID# Qty P?;B[ " P?;{E[ " Description
1 | (3) | 04567901 | 04568001 |Cylinder Assembly (Includes items 2-23)
2 | (1) | 04560901 | 04561001 Barrel Assembly - JIC (Includes items 3-4)
3 1 | 04560601 | 04560701 Barrel Weld Assembly Cylinder
4 2 09806201 Cylinder Cross-Over Tube Assembly (JIC)
7 | (2) | 02553201 | 02553301 Rod w/Piston & Head Assemblies (Includes items 8-23)
8 1 01791201 Rod 45mm W/Block & Plate
9 | (1) | 03808501 | 03811001 Head Assembly (Includes items 10-17)
10 | 1 | 06372501 | 06375501 Head Cylinder
10 2 84401205 PTFE Wear Ring Rod Cylinder 45mm (Blue)
12-1| 1 84400201 Buffer Seal Rod Cylinder 45mm
12-2| 1 w/Seal Buffer Seal Back-up Rod Cylinder 45mm
13-1| 1 84354200 Seal Rod Cylinder 45mm
13-2] 1 w/Seal Seal Backup Rod Cylinder 45mm
14 1 84426605 Wiper Rod 45mm
15 | 1 | 84384200 | 84384600 O-Ring (232, 236) BUNA 90
16 | 1 | 84392400 | 84392800 O-Ring Backup (232, 236) BUNA 90
17 | 1 | 03812102 | 03812104 Lock Wire Head Cylinder
18 [ (1) | 03808101 | 03810901 Piston Assembly (Includes items 19-22)
19 | 1 | 02564801 | 02553601 Piston Cylinder
20-1| 2 | 84353600 | 84353800 Seal Piston Cylinder
20-2( 2 w/Seal w/Seal Seal Backup Piston Cylinder
21 | 1 | 84404600 | 84404800 Wear Ring Piston
22 | 1 86650400 Pin Drive Lock 3/16” x 1/2”
23 2 86654310 Alignment Locating Dowel Pin 10 mm x 20 mm
-@ | 1 | 06528901 | 06529001 |Seal Kit Cylinder Metric * (Includes items 11-17 & 20-22)
- - 03572201 | 03572202 |Barrel Pass Ring
- - 06504301 Head Spanner Wrench - for Round Hole Style Head
- - 04190201 Rod Nose Cone (45 mm =1.772")
- - 06354201 | 05808301 | Piston Wrench

@ Previous versions of the piston used (1) blue wear ring 84401205 and (1) gray wear ring 84401105 which has now been
replaced with a second blue wear ring.

@ Seal kit includes all necessary items required to rebuild the entire cylinder. It does not include items such as the Barrel, Tubes
& Fittings, Rod, Head or Piston.

14 DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Check Valve Assembly

e |'"""'|'I >

Check Vvalve
Replacement
Video Link Torque 120 ft Ibs [163 Nm]
Special Tool

15
(sold separately)

Cylinder Rod —

Torque M8 Bolts
20 ft Ibs [27 Nm]

18 19
(sold (sold separately)
separately)

Hydraulic Tube

66914 Installed w/Tubes &
Clamp Plate
Use hydraulic oil or Vaseline to lubricate seals.
Do NOT use grease!

Do NOT use Teflon tape!
15 DOC06341 Rev |



PARTS CATALOG

RUNNING FLOOR II® DX-i

Check Valve Assembly

ID# Qty Part # Description
1 4) 06520103 External Check Valve Assembly (no connectors) (Includes items 2-6, 9-14)
2 1 06602901 Body Check Valve External
3 1 01771101 Plunger Check Valve External
4 1 01766901 Rod Check Valve External
5 1 84453400 Spring Check Valve External Large
6 1 03654501 End Cap Check Valve External Threaded
- - 03878101 External Check Valve Seal Kit (Includes items 9-14)
9 1 06613801 Dust Boot Check Valve External
10 1 84426800 Plunger Wiper Check Valve External
11 1 84352200 Seal Rod 5/8” Check Valve External
12 2 84377800 O-Ring 122 BUNA 90
13 2 84387400 0O-Ring 912 BUNA 90
14 1 84387800 O-Ring 916 BUNA 90
Check Valve Related Components
ID# Qty I\I;I::tri; Description
15 1 02513002 Top Clamp Check Valve External
16 4 86553001 Washer High Collar Lock 5/16”
17 4 87007493 Bolt Socket Head M8 x 110 mm
18 2 84685000 Straight Threaded Connector W/O-Ring 912
19 1 84685010 Long St. Threaded Connector W/O-Ring 912
Tools
ID# Qty Part # Description
- - 08248301 Check Valve 4 Prong Raised End Cap Tool (Nov ‘13 - Present)

16

DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Adapter Block Assembly

See link for Check Valve
Replacement Video

15

(sold separately)

Cylinder Rod —.

6613503

16 (sold separately)

Torque M8 Bolts

27 Nm [20 ft Ib
m [ s] 17 (sold separately)

19

(sold (sold separately)

separately)

67119

Hydraulic Tubes ——

Assembled with
Tubes & Clamps

Use hydraulic oil or Vaseline to lubricate seals.
Do NOT use grease!
Do NOT use Teflon tape!

17 DOCO06341 Rev |



PARTS CATALOG

RUNNING FLOOR II® DX-i

Adapter Block Assembly

ID# Qty Part # Description

7 2) 06613503 Adapter Block Assembly (no connectors) (Includes items 8, 12-13)
8 1 06609401 Body Check Valve Adapter Block
- - 03878102 Adaptor Block Seal Kit (Includes items 12-13)

12 2 84377800 O-Ring 122 BUNA 90

13 1 84387400 0O-Ring 912 BUNA 90

Adapter Block Related Components

ID# Qty Part # Description

15 1 02513002 Top Clamp Check Valve External Metric (sold separately)

16 4 86553001 Washer High Collar Lock 5/16” (sold separately)

17 4 87007493 Bolt Socket CL12.9 M8x110mm (sold separately)

18 1 84685000 Straight Threaded Connector W/O-Ring 912 (sold separately)
19 1 84685010 Long St. Threaded Connector W/O-Ring 912 (sold separately)

18 DOC06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Switching Valve Assembly & Threaded Rod Assembly
(Sold Separately)

\ Additional
34 o configurations -
31 "\} available.
34 77
ISR \ PN 38697 3
= B 17
' (Critical for Assembly)

26

~" Optional #20 84691700

(sold separately) (sold separately)

30

Optional #21 84691800
g (sold separately)

Torque M10 Bolts
61 Nm [45 ft Ibs]

Use hydraulic oil or Vaseline to lubricate seals. (sold separately)

Do NOT use grease!
Do NOT use Teflon tape!

Switching Valve Pressure
Gauge #09856101

— |

27
(Critical for Assembly)

Modified right end cap
to change canned
wiper to snap in.

‘ 10 3888901

19 DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Switching Valve Assembly
ID#  Qty Part # Description

1 Q) 03888902  Switching Valve Assembly Metric (Includes Items 2-27)
2 1 04504602 Body Switching Valve (not sold separately)
3 1 04504701 End Cap Right Switching Valve (not sold separately)
4 1 04504801 End Cap Left Switching Valve (not sold separately)
5 2 03718901 Poppet Switching Valve
6 2 03718801 Ring Poppet Switching Valve
7 1 01335502 Control Rod Switching Valve
- 1 03878001 Seal Kit Switching Valve (Includes items 8-17)
8 3 84376200 O-Ring 111 BUNA 90
9 1 84377000 O-Ring 117 BUNA 90
10 2 84378200 O-Ring 126 BUNA 90
11 2 84382200 O-Ring 216 BUNA 90 -
12 2 84391600 O-Ring Backup 216 BUNA 90 Il. ||-
13 1 84386800 O-Ring 906 BUNA 90 wl I.!::IE:;i-';h f
14 4 84387400 O-Ring 912 BUNA 90 'EI‘:' !illu
15 1 84387800 O-Ring 916 BUNA 90
16 2 84352200 Seal Rod 5/8" o
- Switching Valve —
17 2 84427200 Wiper Canned 5/8" Rod Replacement & _
18 2 84685000 6400-12-12 Straight Adjustment Video Link
19 1 84687700 6408-12 M O-Ring Socket Plug B
20 1 84691700 6801-16-12 Straight Threaded Elbow
21 1 84691800 6801-16-16 Straight Threaded Elbow
22 1 84687400 6408-6 M O-Ring Socket Plug
23 5 87009000 Bolt Hex M10 x 65mm
24 3 87009750 Bolt Hex M10 x 75mm
25 3 86555000 Washer Lock 3/8"
26 1 02552101 Cap Limit Switching Valve (Critical for Assembly)
27 1 86553500 Washer Large OD 3/8" (Critical for Assembly)

- - 84691700 6801-16-12 Straight Threaded Elbow (optional 20 replacement, sold separately)
- - 84691800 6801-16-16 Straight Threaded Elbow (optional 21 replacement, sold separately)

Threaded Rod Assembly

ID#  Qty Part # Description

30 - 03869702  Rod Threaded Assembly (sold separately) (Includes Items 27, 31-35)

31 1 87150500 Threaded Rod M10 x 450mm

32 1 83217500 Switching Valve Grommet

33 2 86553500 Washer Large OD 3/8"

34 3 87101500 Nut Hex M10 x 1.5

35 1 87076500 Washer Lock 10mm DOC06341 Rev |




PARTS CATALOG RUNNING FLOOR II® DX-i

Control Valve Assembly & Handle Assembly
(Sold Separately)

Control Valve

Replacement
Video Link

25527

7

Use hydraulic oil or Vaseline to lubricate seals.
Do NOT use grease!
Do NOT use Teflon tape! 11

(Critical for Assembly)

21 DOCO06341 Rev |



PARTS CATALOG

RUNNING FLOOR II® DX-i

Control Valve Assembly

ID# Qty Part # Description
1 Q) 02552702 Control Valve Load/Unload Assembly (Includes items 2-7)
2 1 01049501 Body Control Valve (not sold separately)
3 1 03423202 Spool Control Valve Metric (not sold separately)
- - 03877901 Seal Kit Control Valve Load/Unload (Includes items 4-6)
4 2 84381800 O-Ring 214
5 2 84427000 Wiper 1" Rod
6 4 84387200 O-Ring 910 BUNA 90
7 4 84684900 6400-12-10 Straight

Handle Assembly

ID# Qty Part # Description

10 Q) 11310302 Handle Assembly Control Valve Load/Unload (Includes Items 11-14)
11 1 06918101 Spool End Stop (Critical for Assembly)

12 1 11229430 Control Valve Handle Assembly (See Handle Section for options)
13 1 87101500 Nut Hex M10

14 1 87076500 Washer Lock 10mm

DOC06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Ball Valve Assembly - Manual

Use hydraulic oil or Vaseline to
lubricate seals. Do NOT use grease!
Do NOT use Teflon tape!

¢ -

(Critical for Assembly)
N\

¥ B
\ o
\
N
. £

~

Q \ |
Closed - On Position 12 (sold separately) 13 84802604

Ball Valve Assembly

ID# Qty Part# Description
- (1) 84802604 Ball Valve Assembly 1" JIC O-Ring Boss w/Handle & Tees (Includes items 1-11)

1 1 84802605 Ball Valve Assembly 1" O-Ring Boss Body w/Handle (Includes items 3-9)
3 1 84802910 Spud Stop (Critical for Assembly)

4 1 84802903 Ball Valve Handle Assembly w/Hole (Includes items 4-6)

5 1 87004120 BOLT SOCKET HEAD 6MMX30MM ZN

6 1 87100510 Nut Hex 6mmx1mm

- 1 87075503 Handle to BV Bolt Kit (Includes items 7-9)

7 1 87075410 Washer Fender Flat 6MM ZN

8 1 87075501 Star Washer External Tooth M6

9 1 87002460 Bolt Hex GR8 6mmxlmmx12mm

10 2 84692110 16 S50X-S STRAIGHT THREAD TEE MJIC X MJIC X ADJ O-RING
11 2 84387800 916 O-RING BUNA 90

12 1 11467301 Laser Plate Pressure KRFII Ball Valve Red JIC (sold separately)
13 1 11467302 Laser Plate Tank KRFII Ball Valve Blue JIC (sold separately)
23 DOC06341 Rev |




PARTS CATALOG RUNNING FLOOR II® DX-i

Front Shield Assembly

Front Shield Assembly

36” 30” . .
ID# Qty Part # Part # Description
- D) 035395xx* | 035396xx* | Front Shield Assembly x Length (Includes all items below)
1 1 035397xx - Formed Sheet, 36" x Length, 16 Gauge Galvanized

- 35398xx Formed Sheet, 30" x Length, 14 Gauge Galvanized
varies 03539901 | 03540001 Stiffener Angle 1-1/2" x 1-1/2"x 1/8”

1 03540110 UHMW Bearing Strip 102" 1/4 X 2-7/8 No Holes
4 varies 86528000 Pop Rivet .188"x.250"-.375" Grip, AL AB6-6
86437000 - Bolt Hex GR8 ZN 3/8"-16 X 3/4”
5 | 2/stiffener
- 86437500 Bolt Hex GR8 ZN 3/8-16x1
6 | 2/stiffener 86554000 Washer Flat 3/8
7 | 2/stiffener 86555000 Washer Lock 3/8
8 | 2/stiffener 86628500 Nut Hex GR8 ZN 3/8-16

* Part numbers and descriptions vary based on trailer width and application.
24 DOCO06341 Rev |



PARTS CATALOG RUNNING FLOOR II® DX-i

Floor Components

* These images are for illustrative
purposes with colors modified for clarity.
Style and quantity of wear bearings &
seals varies by design. Wear bearings &
seals are non-metallic and run the length
of the floor. (They are designed to be
replaced to extend the life of the floor.)

Floor Components

ID # Description

10 Floor Slat #2876*

2M Floor Slat #2866*

3® Seal Floor #1212*

40 Steel Overlay for Slat #2866*

51 Splash Guard Hold Down Bearing # 2468
6W Standard Bearing 3.5" #3003

70 Hold-Down Bearing 3.5" #3004

8w T-Block

oW 1/4" X 2-7/8" X 4” Black UHMW Bearing
100 Subdeck 1" x 1" x .063" Steel Tube*

11® Subdeck 1” x 1" BAR SQ ST 1 HR*

12® Drive Shoe (attached to cross-drives)
13® Floor Bolt Socket Head Dia. & Length are Variable
14O Nut Hex Nylock

@ Part numbers, descriptions and quantities vary based on trailer length, width and application.

* The last four digits in a ten part number refers to length in feet and inches (Example 8222954305 is 43'05” long’).

(Final Page)
25 DOC06341 Rev |



	Contact Information - KEITH Manufacturing Co.
	Service Information
	Safety Decals
	Frame Assembly
	Cross-Drive Assembly
	Hydraulic Tubes & Fittings (3.0” Cylinders)
	Hydraulic Tubes & Fittings (3.5” Cylinders)
	Cylinder Assembly - ORFS (Post Jan. 2020)
	Cylinder Assembly - JIC (Pre Jan. 2020)
	Check Valve Assembly
	Adapter Block Assembly
	Switching Valve Assembly & Threaded Rod Assembly 
	Control Valve Assembly & Handle Assembly
	Ball Valve Assembly - Manual
	Front Shield Assembly
	Floor Components

